Covered medications with quantity limits

Our quantity limit program encourages safe medication use. Certain medications are available in
limited quantities based on FDA guidelines for appropriate and safe use.

Talk to your doctor to find the right drug therapies that your health plan covers.

This list is current as of April 1, 2017. It is subject to change without notice. If you have a question
about any drug, call MESSA Member Services at 800.336.0013.

Medication Strength Limits
Abstrale
(fentanyl) All strengths 4 tablets per day
Accolatee

(zafirlukast)

All strengths

2 tablets per day

Aciphexe sprinkle (rabeprazole)

All strengths

2 capsules per day

Actemrae
(tocilizumab)

All strengths

4 packages (4 syringes)
per 30 days

Acticlatee tablet

(doxycycline hyclate) 150 mg 40 tablets per 30 days
'(Afgthaiyl citrate) All strengths 4 lollipops per day
'(A;::ste()dr}ifate) 150 mg 1 tablet per 30 days
acsteo dr:rf)lr:@ate) 35 mg 4 tablets per 30 days
@::steodnrilr;@ate) 5 mg, 30 mg 1 tablet per day
225;;:;? All strengths 2 tablets per day
Adderall XRe

(amphetamine +
dextroamphetamine)

All strengths

2 tablets per day

Adderalle

5 mg, 7.5 mg, 10 mg, 12.5

(amphetamine + mg, 4 tablets per day
dextroamphetamine) 15 mg

Adderalle

(amphetamine + 20 mg 3 tablets per day
dextroamphetamine)

Adderalle

(amphetamine + 30 mg 2 tablets per day

dextroamphetamine)

Addyim
(fibanserin)

All strengths

1 tablet per day

Adempase
(riociguat)

All strengths

3 tablets per day




Medication

Strength

Limits

Adlyxine
(lixisenatide)

All strengths

2 pens per month

Advair Diskuse
(fluticasone propionate +

All strengths

1 box (60 blisters)

salmeterol) per 30 days
Advair HFAe

(fluticasone propionate + All strengths 1 inhaler per 30 days
salmeterol)

Adzenys XR-ODTm
(amphetamine extended-release)

All strengths

2 tablets per day

Aerospane inhaler (flunisolide
HFA)

All strengths

2 inhalers per 30 days

Afinitore, Disperz
(everolimus)

All strengths

Limited to 15 day supply per fill

Akynzeoe
(etupitant + palonosetron)

All strengths

4 capsules per 30 days

Albenzae
(albendazole)

All strengths

4 tablets per day

Alecensae
(alectinib) All strengths 8 capsules per day
Alorae
(estradiol) All strengths 8 patches / systems per 30 days
Alsumae ' '
(sumatriptan) 6 mg 6 syringes / units per Rx
Altopreve
(lovastatin) All strengths 1 tablet per day
Alvescoe '
(ciclesonide) All strengths 2 inhalers per Rx
Ambien CRe
(zolpidem tartrate) All strengths 1 tablet per day
Ambiene
(zolpidem tartrate) All strengths 1 tablet per day
Amergee
(naratriptan) All strengths 12 tablets per Rx
Ampyrae
(dalfampridine) 10 mg 2 tablets per day
Androderme
(testosterone) 2 mg, 4 mg 1 patch per day
AndroGele pump (testosterone) 196 4 bottles (300 gm)
’ per 30 days
AndroGele packet (testosterone) 1% 90 packets (225 gm)
(2.5 gm/ day) per 30 days
AndroGele packet (testosterone) 1% 60 packets (300 gm)
(5gm / day) per 30 days




Medication Strength Limits
AndroGele pump (testosterone) 2 bottles (150 gm)
1.62%
per 30 days
AndroGele packet (testosterone) 1.62% 30 packets (38 gm)
(2.25 gm) per 30 days
AndroGele packet (testosterone) 1.62% 60 packets (150 gm)
(2.5 gm) per 30 days
glr; (i;?/)r:wyesterone) All strengths 1 tablet per day
Angelige

(estradiol + drospirenone)

All strengths

1 blister pack per 30 days

Anoroe Ellipta™
(umeclidinium + vilanterol)

All strengths

1 inhalation per day

Anturole topical gel (oxybutynin)

All strengths

1 bottle per 30 days

Aptensio™ XR (methylphenidate
hydrochloride extended-release)

All strengths

1 capsule per day

Aptiome
(eslicarbazepine acetate)

200 mg, 400 mg

1 tablet per day

Aptiome
(eslicarbazepine acetate)

600 mg, 800 mg

2 tablets per day

Arcapta™ Neohalerm
(indacaterol)

All strengths

1 capsule per day

Aricepte
(donepezil)

23 mg

1 tablet per day

Arnuity~ Elliptae
(fluticasone furoate)

All strengths

1 inhaler per 30 days

Asmanexe HFA
(mometasone furoate)

All strengths

1 inhaler per 30 days

gitei!gﬁne) 137 mcg / spray 2 (30 ml bottles) per 30 days
A

(asztcflgl;)iie) 205.5 mcg / spray 2 (30 ml bottles) per 30 days
Atelviae

(risedronate)

All strengths

4 tablets per 30 days

Atrovent HFAe
(ipratropium bromide)

17 mcg / puff

2 inhalers per 30 days

Atrovente nasal solution
(ipratropium bromide)

21 mcg / spray

2 (30 ml bottles) per 30 days

Atrovente nasal solution
(ipratropium bromide)

42 mcg / spray

3 (15 ml bottles) per 30 days

Aubagioe
(teriflunomide)

All strengths

1 tablet per day




Medication

Strength

Limits

Axert

(a)l(rilro'f)riptan) All strengths 12 tablets per Rx

X

(t;(;zgtzrone) All strengths 2 bottles (180 ml) per 30 days

Beconase AQe
(beclomethasone dipropionate)

42 mcg / spray

2 (25 gm bottles) per 30 days

Belbucamw
(buprenorphine)

All strengths

2 films per day

Belsomrae
(suvorexant)

All strengths

1 tablet per day

Belvige
(lorcaserin)

10 mg

2 tablets per day

Belvig XRe
(locaserin extended release)

All strengths

1 tablet per day

Bethkise
(tobramycin)

300 mg / 4 ml ampule

56 ampules per
56 rolling days

Bevespi Aerospheree

(glycopyrrolate + formoterol 4.8 mcg 1 cannister per 30 days
fumarate)

(Beilgfwz';g:ate) All strengths 4 tablets per 30 days
I(?i)l());r:\(;?fnate) 150 mg 1 tablet per 30 days
Bonivae

(ibandronate) 2.5mg 1 tablet per day
I(E:)%Zﬂ![:;?b) 100 mg 4 tablets per day
(Bb(())ssldlt:;?b) 500 mg 1 tablet per day
Breo Elliptae

(fluticasone furoate + vilanterol)

All strengths

1 inhalation per day

Bowel preparation medications
(Generic polyethylene glycol 3350
products Bisacodyl

Magnesium Citrate Magnesium hydroxide,
Phosphate laxative)

All strengths

1 regimen per 365 days

Brisdelle™
(paroxetine mesylate)

All strengths

1 capsule per day

Briviacte oral solution
(brivaracetam)

All strengths

20 ml per day

Briviacte tablet (brivaracetam)

All strengths

2 tablets per day




Medication Strength Limits
Bunavailm
(buprenorphine + naloxone) All strengths 2 tablets per day
Buphenyle

(sodium phenylbutyrate)

500 mg

40 tablets per day

Butranse
(buprenorphine)

All strengths

4 patches per 30 days

Bydureone
(exenatide)

All strengths

4 vials / pens per 30 days

Byettae
(exenatide)

All strengths

1 pen per 30 days

Byvalsonm
(nebivolol + valsartan)

All strengths

1 tablet per day

Cabometyxm
(cabozantinib)

20 mg & 60 mg

1 tablet per day

Cabometyxm
(cabozantinib)

40 mg

2 tablets per day

Caduete
(amlodipine + atorvastatin)

All strengths

1 tablet per day

Cambiam

(diclofenac) 50 mg 9 packets per 30 days
g/z?]:jeelfaﬁb) 100 mg 2 tablets per day
g\:/z%e;tsﬁb) 300 mg 1 tablet per day
gﬁrci(c:)iracil) 0.5% 30 gm (1 tube) per 30 days
g;?ggr;;c(;ﬁ) All strengths 12 vials / units per 30 days
gazi/f;g::m) All strengths 1 kit per 28 days
?e(leig:i?a?;m All strengths 1 capsule per day
glr;?gr::():(ﬁne) All strengths 2 tablets per day

g;‘(c)) :it():a;;% ) All strengths 8 capsules per day

chorionic gonadotropin

All strengths

Not applicable

Cialise
(tadalafil)

All strengths

12 tablets per 30 days

Cimziae
(certolizumab)

All strengths

1 package (2 syringes)
per 30 days

Clarinex De 12 hour

(desloratadine + pseudoephedrine)

2.5mg/ 120 mg

2 tablets per day




Medication Strength Limits
Clarinexe / Clarinex Reditab
(desloratadine) 2.5mg, 5 mg 1 tablet per day

Climarae
(estradiol)

All strengths

4 systems / patches per 30 days

Climara-Proe
(estradiol + levonorgestrel)

All strengths

4 systems / patches per 30 days

Clomid
(clomiphene)

All strengths

Not applicable

CombiPatche
(estradiol + norethindrone)

All strengths

8 systems / patches per 30 days

Cometrigm
(cabozantinib)

All strengths

4 cards (1 box) per 30 days

Complerae
(emtricitabine + rilpivirine +
tenofovir disoproxil fumarate)

All strengths

1 tablet per day

Conceptrole
(nonoxinol 9)

All strengths

1 package (25.5 grams)
per 30 days

Contravee
(naltrexone HCI + bupropion HCI
extended-release)

All strengths

4 tablets per day

Corlanore
(ivabradiene)

All strengths

2 tablets per day

Cosentyxm
(secukinumab)

All strengths

1 package per 30 days

Cotellicm™
(cobimetinib)

All strengths

63 tablets per 30 days

Cresembae
(isavuconazonium sulfate)

All strengths

70 capsules per 30 days

Crestore
(rosuvastatin)

All strengths

1 tablet per day

gt:));(chrﬁssrtiitine mesylate) Allstenglie 6 tablets per day
E:C{;Z;i?i:e) 0.44 % solution 4 vials per 3 days
(?jitllgzz:rir) All strengths 1 tablet per day
gsllc:lrje;qsig@st) All strengths 1 tablet per day
(?EIrZ;;;:m) All strengths 1 capsule per day
Descovye

(emtricitabine + tenofovir)

All strengths

1 tablet per day

Desvenlafaxine ER

All strengths

1 tablet per day




Medication

Strength

Limits

Dibenzylinee
(phenoxybenzamine)

All strengths

12 capsules per day

Diclegise
(doxylamine succinate + pyridoxine
HCI)

10 mg /10 mg

4 tablets per day

Didronele
(etidronate)

200 mg

75 tablets per 30 days

Didronele
(etidronate)

400 mg

150 tablets per 30 days

Dificide
(fidaxomicin)

All strengths

28 tablets per Rx

Divigele
(estradiol)

All strengths

1 packet per day

Dorale
(quazepam)

15 mg

1 tablet per day

Duexise
(ibuprofen + famotidine)

All strengths

3 tablets per day

Dulerae
(mometasone furoate + formoterol
fumarate)

All strengths

1 inhaler per 30 days

(Ddlljjzmer:fb) All strengths 2 syringes per 30 days
Durlazam

(aspirin extended-release) All strengths 1 tablet per day
Duopam™

(carbidopa + levodopa)

All strengths

4 cartons (2800ml) per 30 days

Dyanavel~ XR
(amphetamine extended-release)

All strengths

8 ml per day

Dymistae

(azelastine + fluticasone) All strengths 1 bottle (23 gm) per 30 days
E ™

(ecc(())Zr;zole) All strengths 1 bottle per 30 days
Edarbim

(azilsartan medoxomil) All strengths 1 tablet per day
Edarbyclorm

(azilsartan medoxomil + All strengths 1 tablet per day

chlorthalidone)

(Ea?;)g@stadil) All strengths 12 vials per 30 days
Edl

(Z((j)|;%r§m) All strengths 1 tablet per day
prb All strengths 1 tablet per day

(rilpivirine)




Medication Strength Limits
Egriftae _
(tesamorelin) 1 mg 2 vials per day
Egriftae ) *vial ]
(tesamorelin) mg vial per day
Elestrine transdermal gel . R

(estradiol)

(E;L?;;ks)in) All strengths 74 capsules per 30 day
Ellae

(ulipristal acetate) 30 mg 1 tablet per Rx
Embedae

(morphine sulfate + naltrexone)

All strengths

2 capsules per day

Emend e oral suspension

All strengths

6 pouches per month

(aprepitant)

(Errr1ne\()eerr:?j;zole) 100 mg 6 tablets per 30 days
(Edr;?i?elz?]);iin) All strengths 1 tablet per day
Enbrele 8 syringesl/vials
(etanercept) =ld per 30 days
Enbrele 4 syringes/vials
(etanercept) S0 mg per 30 days
Enstilare

(calcipotriene + betamethasone 0.005% / 0.064% 7 cans per 30 days

dipropionate)

Entrestom™
(sacubitril + valsartan)

All strengths

2 tablets per day

Epclusae
(sofosbuvir + velpatasvir)

400 mg / 100 mg

1 tablet per day

Epiduo® Forte
(adapalene + benzoyl peroxide)

0.3% /2.5%

1 pump per 30 days

epinephrine auto-injector
(Adrenaclicke)

All strengths

4 injections per Rx

E i ™
(vrilsvnfggjgib) All strengths 1 tablet per day
iﬁg;ﬁfene) 267 mg 9 capsules / tablets per day
E<bri

sbriets 801 mg 3 tablets per day

(pirfenidone)

Esomeprazole strontium

All strengths

2 capsules a day

Estraderme
(estradiol)

All strengths

8 systems per 30 days




Medication

Strength

Limits

Estrasorbe topical emulsion
(estradiol hemihydrate)

4.35 mg/ 1.74 gm pouch

56 pouches per 30 days

(IE(eS;t:ri;;ld%SI) 2 mg (0.075 mg / day) 1 ring per 90 days
(Eess')ttrrzgieollc;) transdermal gel 0.06% 1 pump (50 gm) per 30 days
(Ecl?iigf)?&e) 2% 1 tube per Rx
Eavrﬁgﬁ:t:mine sulfate) All strengths 4 tablets per day
(Er\z;ilz;[(?:‘ine) All strengths 1 tablet per day
Evotazm

(atazanavir + cobicistat)

All strengths

1 tablet per day

Evziom™
(naloxone HCI injection)

All strengths

2 kits (4 auto injectors) per fill

Evzio auto-injector (naloxone

HCl)

All strengths

2 boxes (4 injections) per Rx

Exalgoe
(hydromorphone)

All strengths

2 tablets per day

Fabiorm
(tazarotene)

All strengths

1 canister per 30 days

Farxigae
(dapagliflozin)

All strengths

1 tablet per day

Farydake
(panobinostat)

All strengths

6 capsules per 21 days

Female Condom

All strengths

6 per 30 days

Femringe
(estradiol acetate)

All strengths

1 vaginal ring per 90 days

Fentorae
(fentanyl citrate)

All strengths

4 buccal tablets per day

Ferriproxetablet (deferiprone)

All strengths

18 tablets per day

Ferriproxe oral solution
(deferiprone)

All strengths

90 ml per day

Fetzimam
(levomilnacipran)

All strengths

1 capsule per day

Fetzimam titration pack
(levomilnacipran)

All strengths

1 pack per year

Finaceae Foam (azelaic acid
0.15%)

All strengths

1 can per 30 days

Firazyre
(icatibant)

30mg /3 ml

6 syringes per 30 days

Flectore patch (diclofenac)

All strengths

2 patches per day




Medication

Strength

Limits

Flonasee
(fluticasone)

50 mcg / spray

1 (16 gm bottle) per 30 days

Flovente Diskus

100 mcg / dose, 250 mcg /

2 units (120 doses)

(fluticasone propionate) dose per 30 days
Flovente Diskus 50 /d 1 unit (60 doses)
(fluticasone propionate) meg 7 dose per 30 days

Flovente HFA
(fluticasone propionate)

110 mcg / puff, 220 mcg /
puff

2 inhalers per 30 days

Flovente HFA
(fluticasone propionate)

44 mcg / puff

1 inhaler per 30 days

Flowtuss
(hydrocodone bitartrate +
guaifenesin)

All strengths

240 ml per Rx

flunisolide nasal spray

All strengths

3 (25 ml bottles) per 30 days

fluticasone-salmeterol
inhalation power

All strengths

1 inhaler per 30 days

Follistime AQ
(follitropinbeta)

150 1U / 0.5 ml vial

Not applicable

Follistime AQ
(follitropin beta)

751U / 0.5 ml vial

Not applicable

Follistime AQ cartridge
(follitropin beta)

300 1U /0.36 ml

Not applicable

Foradile 12 mcg / dose 1 box (60 blisters)
(formoterol fumarate) per 30 days

Forfivo XL

(bourplr\(l)c:)ion)(@ All strengths 1 tablets per day

F T

(tZ;;[;;r(Zti de) All strengths 1 injection pen per 30 days
Fortestae 2 canisters (120 gm)
(testosterone) AlSIEEiE per 30 days

Fosamax Plus De
(alendronate + vitamin D)

All strengths

4 tablets per 30 days

Fosamaxe

(alendronate) 35 mg, 70 mg 4 tablets per 30 days
F

(;f:s;??g:te) 5 mg, 10 mg, 40 mg 1 tablet per day
Fosamaxe 4 bottles (300 ml)
(alendronate) OGS 15 bl per 30 days
Frovae

(frovatriptan)

All strengths

12 tablets per Rx

Fycompam oral suspension
(perampanel)

0.5 mg/mL

2 bottles (680 ml)
per 30 days

Fycompam tablet (perampanel)

All strengths

1 tablet per day




Medication

Strength

Limits

Gattexe
(teduglutide)

5 mg vial

1 vial per day

Gelniquee 10% sachet
(oxybutynin)

1 gm / sachet

1 sachet per day

Gelniguee pump (oxybutynin)

10%

1 gram per day

Genvoyam

(elvitegravir + cobicstat +
emtricitabine + tenofovir
alafenamide)

All strengths

1 tablet per day

Giazoe

(balsalazide) All strengths 6 tablets per day
Gilenyam

(fingolimod) 0.5 mg 1 capsule per day
Gilotrifm

(afatinib) 40 mg 1 tablet per day
Glassiae

Alpha-1 Proteinase Inhibitor 1G /50 ml 9 vials per 30 days

(Human)

Glyxambie
(empagliflozin + linagliptin)

All strengths

1 tablet per day

Gonal-fe
(follitropin alfa)

1050 units / vial

Not applicable

Gonal-fe
(follitropin alfa)

450 units / vial

Not applicable

Gonal-fe RFF Pen
(follitropin alfa)

300 units / 0.5 ml

Not applicable

Gonal-fe RFF
(follitropin alfa)

75 units / vial

Not applicable

Gonal-fe RFF Pen
(follitropin alfa)

450 units / 0.75 ml cartridge

Not applicable

Gonal-fe RFF Pen
(follitropin alfa)

900 units / 1.5 ml cartridge

Not applicable

Gralisee
(gabapentin)

All strengths

3 tablets per day

Gralisee starter pack (gabapentin)

All strengths

78 tablets per year

Grasteke
(timothy grass pollen allergen
extract)

All strengths

1 tablet per day

Gynol lle
(nonoxinol 9)

All strengths

1 package (81 grams)
per 30 days

H.P. Acthar Gele
(repository corticotropin)

All strengths

4 vials per 30 days




Medication Strength Limits
Halcione
(triazolam) 0.125 mg 1 tablet per day
Halcione
(triazolam) 0.25 mg 2 tablets per day
Harvonie

(ledipasvir + sofosbuvir)

All strengths

1 tablet per day

Hemangeolw
(propranolol)

All strengths

3 bottles per 30 days

Hetlioz™

(tasimelteon) All strengths 1 capsule per day
Horizante

(gabapentin enacarbil) All strengths 2 tablets per day
Humirae 10 mg /0.2 ml 1 package (2 syringes)
(adalimumab) 20mg /0.4 ml per 30 days
Humirae 2 packages (4 syringes/pens)
(adalimumab) =0 3 per 30 days

Humirae Pen Starter Pack
(adalimumab)

All strengths

2 packages per year

Hycofenix
(hydrocodone bitartrate +
pseudoephendrin + guaifenesin)

All strengths

240 ml per Rx

hydrocodone / acetaminophen,
oxycodone / acetaminophen,
codeine

[ acetaminophen

(Lortab, Norco, Percocet, Tylenol with
Codeine, Vicodin, Xodol)

These drugs accumulate
between all strengths

4 grams per day

Hysingla™~ ER
(hydrocodone bitartrate extended-
release)

All strengths

1 tablet per day

Ibrancee
(palbociclib)

All strengths

21 capsules per 30 days

Iclusigm
(ponatinib)

15 mg

2 tablets per day

Iclusigm™
(ponatinib)

45 mg

1 tablet per day

Imbruvicam
(ibrutinib)

All strengths

4 tablets per day

Imitrexe injection (sumatriptan)

All strengths

6 syringes / units per Rx

Imitrexe nasal spray (sumatriptan)

All strengths

6 units per Rx




Medication

Strength

Limits

Imitrexe tablets (sumatriptan)

All strengths

12 tablets per Rx

Impavidoe
(miltefosine)

All strengths

84 capsules per 30 days

Incruse™ Elliptae
(umeclidinium)

All strengths

1 capsule per day

Inlytae

(axitinib) 1 mg 6 tablets per day
Inlytae

(axitinib) 5 mg 4 tablets per day
Insulin Needles and Syringes All sizes Not applicable

Intermezzoe
(zolpidem)

All strengths

1 tablet per day

Intunive
(guanfacine hydrochloride)

All strengths

1 tablet per day

Invegae
(paliperidone)

1.5 mg, 3 mg, 9 mg

1 tablet per day

Invegae
(paliperidone)

6 mg

2 tablets per day

Invega Trinzam
(paliperidone palmitate)

All strengths

4 kits per 365 days

Invokamete
(canagliflozin + metformin)

All strengths

2 tablets per day

Invokamet® XR
(canagliflozin + metformin
extended release)

All strengths

2 tablets per day

Invokanam
(canagliflozin)

All strengths

1 tablet per day

Iressae
(gefitinib)

All strengths

1 tablet per day

Jakafie
(ruxolitinib)

All strengths

2 capsules per day

Jalynm
(dutasteride + tamsulosin)

All strengths

1 capsule per day

Janumet XRe
(sitagliptin + metformin)

50 mg / 1000 mg

2 tablets per day

Janumet XRe
(sitagliptin + metformin)

50 mg / 500 mg, 100 mg /
1000 mg

1 tablet per day

Januviae
(sitagliptin)

All strengths

1 tablet per day

Jardiancee
(empagliflozin)

All strengths

1 tablet per day

Jentaduetoe
(linagliptin + metformin)

All strengths

2 tablets per day




Medication

Strength

Limits

Jentadueto XRe
(linagliptin + metformin extended
release)

2.5 mg /1000 mg

2 tablets per day

Jentadueto XRe
(linagliptin + metformin extended
release)

5 mg /1000 mg

1 tablet per day

Juvisyncm
(sitagl)i/ptin + simvastatin) All strengths 1 tablet per day
?lg;ti?;g?dT;) Al strengths 1 capsule per day

Kalydeco™ granule (ivacaftor)

All strengths

2 packets per day

Kalydeco™ tablet (ivacaftor)

All strengths

2 tablets per day

Kapvaye
(clonidine HCI ER)

All strengths

4 tablets per day

Karbinal™ ER

(carbinoxamine maleate extended-

All strengths

1440 ml per 30 days

release)
Kazanoe
(alogliptin + metformin) All strengths 2 tablets per day
zj?(\:/r?cl)lr;:enamide) All strengths 4 tablets per day

Khedezlaes ER
(desvenlafaxine)

All strengths

1 tablet per day

Kinerete _ .
(anakinra) SC syringe 1 syringe per day
Korlymm tablet (mifepristone) All strengths 4 tablets per day
oo 200 mg / ml 4 doses per 30 days
(mipomersen)

Lazandae

(fentanyl citrate) All strengths 1 bottle per day
Lenvimam

(lenvatinib) 10 mg 1 capsule per day
Lenvimam

(lenvatinib) 8mg, 14mg, 20mg 2 capsules per day
Lenvimam

(lenvatinib) 18mg, 24mg 3 capsules per day
Lescole

(fluvastatin) All strengths 1 capsule per day
Lescole XL

(fluvastatin) 80 mg 1 tablet per day
Letairise

(ambrisentan) All strengths 1 tablet per day
Levitrae

(vardenafil)

All strengths

12 tablets per 30 days




Medication

Strength

Limits

levonorgestrel
(Plan B) (emergency OC)

1.50 mg

1 tablet per Rx

Linzessm
(linaclotide)

All strengths

1 capsule per day

Lipitore
(atorvastatin)

All strengths

1 tablet per day

Liptruzete
(ezetimibe + atorvastatin)

All strengths

1 tablet per day

Livaloe
(pitavastatin)

All strengths

1 tablet per day

Lonsurfe
(trifluridine + tipiracil)

All strengths

100 tablets per 30 days

LoSeasoniquee

(levonorgestrel + ethinyl estradiol
tablets

+ ethinyl estradiol)

84 tablets 1 mg / 0.02 mg
and 7 tablets 0.01 mg

1 blister pack per 91 days

Lunestae
(eszopiclone)

All strengths

1 tablet per day

Luzue
(luliconazole)

All strengths

1 tube per 30 days

Lynparzam
(olaparib)

All strengths

16 capsules per day

Lystedae
(tranexamic acid)

All strengths

1 tablet per day

Maxalte/ Maxalt MLTe
(rizatriptan)

All strengths

12 tablets per Rx

('\:Irzmiﬁs,ffg) 0.5mg 3 tablets per day
'(\t/lrzl:]iqr;itisr:ig) 2mg 1 tablet per day
(“gz?rgziﬁ;@ 14 mcg / day 4 systems per 30 days
'(\I/Ioei/\;ii;)triﬁ) 10 mg, 20 mg 1 tablet per day
lovestat 40 mg 2 tablets per day

(lovastatin)

Migranale nasal spray
(dihydroergotamine)

4 mg /1 mlampule

8 ampules per Rx

Minivellee
(estradiol)

All strengths

8 systems per 30 days

Mirapex ERe
(pramipexole extended release)

All strengths

1 tablet per day




Medication

Strength

Limits

Mircerae
(methoxy polyethylene glycol-
epoetin beta)

All strengths

2 syringes per 30 days

Movantikm™
(naloxegol )

All strengths

1 tablet per day

Multage
(dronedarone)

400 mg

2 tablets per day

MUSEe
(alprostadil)

All strengths

12 pouches per 30 days

Myaleptm
(metreleptin)

All strengths

1 vial per day

Myrbetrige
(mirabegron extended release)

All strengths

1 tablet per day

Mytesim
(crofelemer delayed-release)

All strengths

2 tablets per day

Naftine
(naftifine)

All strengths

1 bottle per 30 days

Namenda XRe
(memantine extended release)

All strengths

1 tablet per day

Namenda XRe
(memantine extended release)

Titration pack

2 packs per year

Namzaricm™
(memantine + donepezil)

All strengths

1 tablet per day

Namzaric titration pack
(memantine + donepezil)

All strengths

1 pack (28 capsules)
per 365 days

Narcane nasal spray (naloxone
hydrochloride)

All strengths

2 cartons (4 doses) per fill

Nasacort AQe
(triamcinolone acetonide)

55 mcg / spray

1 bottle (16.5 gm)
per 30 days

Nasonexe
(mometasone furoate)

50 mcg / spray

2 bottle (17 gm) per 30 days

Natestom
(testosterone)

All strengths

3 bottles per 30 days

Natparae
(parathyroid hormone)

All strengths

2 cartridges per 30 days

Nesinae
(alogliptin)

All strengths

1 tablet per day

Neulastae
(pegfilgrastim)

6 mg / 0.6 ml syringe

2 syringes per 30 days

Neuproe
(rotigotine)

All strengths

1 patch per day




Medication

Strength

Limits

Nexavare
(sorafenib)

All strengths

Limited to 15 day supply per fill

Nicorettee gum / lozenges
(nicotine)

All strengths

770 pieces per 30 days

Nicotine patch (nicotine)

All strengths

1 patch per day

Nicotrole inhaler (nicotine)

All strengths

3 packages per 30 days

Nicotrole NS nasal spray

(nicotine) 10 mg / ml 40 ml (4 bottles) per 30 days
(I\iliglzirgfb) All strengths 3 tablets per 30 days
here 100 mg, 3 capsules per da:
(droxidopa) 200 mg p Y y
(I\(lj(:g(r;;(;g;«) 300 mg 6 capsules per day
Novarele _
(chorionic gonadotropin) All strengths Not applicable
Noxafile

(posaconazole delayed-release) All strengths 93 tablets for 30 days
Nucyntae

(tapentadol) All strengths 6 tablets per day
(ngg:tffo? All strengths 2 tablets per day

Nuedextae (dextromethorphan HBr
+ quinidine sulfate)

All strengths

2 tablets per day

Nuplazidm™
(pimavanserin)

All strengths

2 tablets per day

Nuvaringe
(etonogestrel + ethinyl estradiol)

0.12 mg/0.015 mg

1 vaginal ring per 30 days

(lilurr\::gcljljﬁnil) All strengths 1 tablet per day
N)_/mah_Z(_a@ All strengths 2,520 ml per 21 days, 5,040 ml
(nimodipine) per year
Obredone
(hydrocodone bitartrate + All strengths 240 ml per Rx
guaifenisin)

I- ™
(C())(t:aztli\(/:ﬁolic acid) All strengths 1 tablet per day
Odefseye
(emtricitabine + rilpivirine + 200 mg / 25 mg / 25mg 1 tablet per day
tenofovir)
Odomzoe

(sonidegib)

All strengths

1 capsule per day




Medication

Strength

Limits

Ofeve
(nintedanib)

All strengths

2 tablets per day

Olysiom
(simeprevir)

All strengths

1 capsule per day

Omnarise
(ciclesonide)

50 mcg / spray

1 bottle (13 gm) per 30 days

Onexton™
(clindamycin + benzoyl peroxide)

All strengths

1 bottle per 30 days

Onfie
(clobazam)

All strengths

3 tablets per day

Onfie oral suspension (clobazam)

All strengths 16 ml per day
Zggzlaézli?)?in) All strengths 1 tablet per day
ggstzlr:iﬁ All strengths 4 films per day

Onzetra™ Xsailm
(sumatriptan)

All strengths

1 dose pack per month

Opanae
(oxymorphone)

All strengths

6 tablets per day

Opanae ER
(oxymorphone HCI)

All strengths

4 tablets per day

Opsumite
(macitentan)

All strengths

1 tablet per day

Oralaire
(mixed grass pollens allergens
extract)

All strengths

1 tablet per day

Oralaire
(mixed grass pollens allergens
extract)

Starter pack

1 pack per year

(Cr);i:\gr?:zole) All strengths 1 tablet per day
gbear'][;;it) All strengths 4 syringes per 30 days

Orenitramm
(treprostinil)

All strengths

9 tablets per day

Orkambim
(lumacaftor + ivacaftor)

All strengths

112 tablets per 30 days

Ortho Evrae
(ethinyl estradiol + norelgestromin)

20 mcg / 150 mcg / 24°

3 patches per 30 days

Osenie
(alogliptin + pioglitazone)

All strengths

1 tablet per day




Medication

Strength

Limits

Otezlae
(apremilast)

All strengths

2 tablets per day

Otrexupm
(methotrexate)

All strengths

4 injections per 30 days

Ovidrele
(choriogonadotropin alfa i)

All strengths

Not applicable

Oxaydoe
(oxycodone HCI)

All strengths

4 tablets per day

Oxistate
(oxiconazole)

All strengths

1 bottle per 30 days

Oxtellar XRm
(oxcarbazepine XR)

150 mg, 300 mg

1 tablet per day

Oxtellar XRm
(oxcarbazepine XR)

600 mg

4 tablets per day

Oxycodone immediate release

All strengths

6 tablets per day

Oxycodone oral concentrate 20mg / ml Not applicable
Oxycodone oral solution 5mg/5ml Not applicable
Oxycontine

(oxycodone ER) All strengths 6 tablets per day
Oxytrole

(oxybutynin chloride) 3.9mg/ 24 hr 8 patches per 30 days
Patanasee

(olopatadine) 665 mcg / spray 1 bottle (30 gm) per 30 days
Pazeo™

(olopatadine hydrochloride 0.7%)

All strengths

2 bottles per 30 days

Z)E;%?r?tfr;@eron alfa-2a) Al #Syngest Vﬁjsl Pens per=e
Z)Z%}i,?[gggrin alfa-2b) All strengths 4 vials / redipens per 30 days
Zjeiglgfe?::f sodium) All strengths 2 bottles per 30 days
(Fi);lcga:atr?cf)l mebutate) All strengths 1 carton per 90 days
I(Dplggirrilge)g:eron beta- 1a) AlISTEEiTE : Car:)?e? C(%g jzgg 9
(ITo%TnZII?/dSc:fnide) All strengths 21 capsules per 30 days
I(Ddr::ig);?rin) All strengths 2 capsules per day
Zl?rl:(;r:;;“b) All strengths 2 doses per 30 days
Pravachole

(pravastatin)

All strengths

1 tablet per day




Medication

Strength

Limits

Pregnyle
(chorionic gonadotropin)

All strengths

Not applicable

Prestaliae
(perindopril arginine/amlodipine)

All strengths

1 tablet per day

Prevacide
(lansoprazole)

All strengths

Not applicable

Prezcobixm
(darunavir + cobicistat)

All strengths

1 tablet per day

Prilosece
(omeprazole)

All strengths

Not applicable

ProAire HFA / Proventile HFA /
Ventoline HFA
(albuterol sulfate)

All strengths

4 inhalers per 30 days

ProAire Respiclick
(albuterol sulfate)

All strengths

4 inhalers per 30 days

l(jer;.tzgggm) All strengths 1 tablet per day
I(Dpr;)r:'(tjorgi(aiole) All strengths Not applicable
I(Dnz(;\éiag]f:Lcr?l) All strengths 2 tablets per day
I(Dflrlj)ozfei?ne) 60 mg 1 tablet per day
o e 90 mg 4 capsules per 30 days

(fluoxetine)

Pulmicort Flexhalere
(budesonide)

All strengths

2 canisters per 30 days

Qbrelism™
(lisinopril)

All strengths

40 ml per day

Qnasle
(beclomethasone)

All strengths

1 canister per 30 days

Qsymiae
(phentermine + topiramate)

All strengths

1 capsule per day

Quartettem
(levonorgestrel + ethinyl estradiol)

All strengths

1 blister pack per 91 days

Qudexy™ XR
(topiramate)

200 mg

2 capsules per day

Qudexy™ XR
(topiramate)

25 mg, 50 mg,
100 mg, 150 mg

1 capsule per day

Quillichew ER™ (methylphenidate
hydrochloride extended-release)

20 mg

1.5 tablets per day




Medication Strength Limits
Quillichew ER™ (methylphenidate
hydrochloride extended-release) 30 mg 2 bl mer oy
Quillichew ERm™ (methylphenidate
hydrochloride extended-release) 40 mg L el ey

Quillivant XRm

120ml /150 ml/180 ml bottle
(methylphenidate hydrochloride
extended release)

All strengths

2 bottles per 30 days

Quillivant XRm

60 ml bottle

(methylphenidate hydrochloride
extended release)

All strengths

1 bottle per 30 days

QVARe
(beclomethasone dipropionate)

All strengths

2 inhalers per 30 days

Ragwitekm
(short ragweed pollen allergen
extract)

All strengths

1 tablet per day

Rapafloe
(silodosin)

All strengths

1 capsule per day

Rasuvom™
(methotrexate)

All strengths

4 injections per 30 days

Ravictim
(glycerol phenylbutyrate)

1.1 gm/ml

525 ml per 30 days

Rayaldeee
(calcifediol extended-release)

All strengths

2 capsules per day

Rayose
(prednisone delayed release)

All strengths

3 tablets per day

Rectivm
(nitroglycerin)

All strengths

1 tube (30 gm) per 30 days

Relenzae
(zanamivir)

All strengths

20 capsules per Rx, 40 capsules
per 6 months

Relistore injection
(methylnaltrexone)

All strengths

1 vial/syringe per day

Relistore tablet (methylnaltrexone)

All strengths

3 tablets per day

Relpaxe
(eletriptan)

All strengths

12 tablets per Rx




Medication

Strength

Limits

Repatham
(evolocumab) All strengths 3 ml per 30 days
RepathaePushtronexm -
(evolocumab) All strengths 1 injector per 30 days
Restorilm
(temazepam) All strengths 1 capsule per day
Revatioe
(sildenafil citrate) 20 mg 3 tablets per day
Revatioe suspension (sildenafil)

150 ml bottle 2 bottles per 30 days

Revlimide
(lenalidomide)

All strengths

1 tablet per day

Rexultie
(brexpiprazole)

All strengths

1 tablet per day

Rezira™ oral solution
(hydrocodone bitartrate +
pseudoephedrine)

All strengths

240 ml per Rx

Rhinocort Aquae

32 mcg / spray

2 bottles (8.6 gm)

(budesonide) per 30 days
?Zﬁfﬁ) All strengths 1 tablet per day
Ruconestm

(C1 esterase inhibitor,

All strengths

4 vials (8,400 units)

[recombinant]) per 30 days

Rytarym

(carbidopa + levodopa extended All strengths 12 capsules per day

release)

(Stglr\r/]asgtzc:)]) 15 mg 1 tablet per day

23:/];;;2?) 30 mg 2 tablets per day

(Sti)nsc@;illj?)@ 20 mg 2 tablets per day

Sanctura XLe

(trospium chloride extended 60 mg 1 capsule per day

release)

Sancusoe

(granisetron extended release) 3.1mg 4 patches per 30 days

(Saizrr]\;:;ie) All strengths 2 tablets per day
™

(Se?j\:)ax);sbzn) All strengths 1 tablet per day

Savellae

(milnacipran)

All strengths

2 tablets per day




Medication Strength Limits
Saxendae
(liraglutide) All strengths 5 pens per 30 days
Seasonalee / Jolessae /
Quasensee 0.15mg/ ,
(levonorgestrel + ethinyl estradiol) 0.03 mg 1 blister pack per 91 days

Seasoniquee
(levonorgestrel + ethinyl estradiol +
ethinyl estradiol)

84 tablets 0.15 mg / 0.03 mg
and 7 tablets 0.01 mg

1 blister pack per 91 days

Seebrim Neohalere
(glycopyrrolate)

All strengths

2 inhalations per day

Serevent Diskuse
(salmeterol xinafoate)

50 mcg / dose

1 box (60 blisters)
per 30 days

Seroquel XRe
(quetiapine fumarate)

All strengths

2 tablets per day

Signifore
(pasireotide)

All strengths

2 ampules per day

Signifor® LAR
(pasireotide)

All strengths

1 kit per 30 days

Z:Lir;‘;ir:?) All strengths 1 tablet per day
(Sgig:iﬁ\ouanZb) Al strengths 1 syringe per 30 days
(Sr:;gn ltJelﬁji rkz - All strengths 1 tablet per day
Sy
(S;tc";‘/‘é:gar) All strengths 1 tablet per 30 days
Sivextrom

(tedizolid phosphate)

All strengths

6 tablets per Rx

Sklicee lotion
(ivermectin)

All strengths

1 tube per 30 days

Solarazee
(diclofenac sodium)

All strengths

100 gm (1 tube) per 30 days

Soliqua™
(insulin glargine + lixisenatide
injection)

All strengths

5 pens per 30 days

Somatulinee Depot
(lanreotide)

All strengths

1 syringe per 30 days

(SZ‘;?:;E‘)@;) 10 mg 2 capsules per day
Sonatae 5mg 1 capsule per day

(zaleplon)




Medication

Strength

Limits

Soolantrae
(ivermectin)

All strengths

1 tube per 30 days

Sovaldim
(sofosbuvir)

All strengths

1 tablet per day

Spiriva Handihalere
(tiotropium bromide)

18 mcg / dose

1 box (30 capsules)
per 30 days

Spiriva Respimate
(tiotropium)

All strengths

1 inhaler per 30 days

(Slg\:tiattziirrgfetam) 250 mg, 500 mg, 1000 mg 2 tablets per day
(Slep\:iett?rr;]fetam) 750 mg 4 tablets per day
(Skzttici(r(zlac tromethamine) All strengths 5 bottles per 30 days
(Sdzrg;ﬁ:i@b) All strengths Limited to 15 day supply per fill
(Svt;)((j)g;]gﬂl) 10 mg 12 tablets per 30 days
(Sl;tse::lzie:imab) All strengths 1 syringe/vial every 56 days
(Saf\?;:a[f?; All strengths 12 tablets per 30 days

Stiolto™ Respimate
(tiotropium bromide + olodaterol)

All strengths

1 inhaler per 30 days

(Srtei(i:]/g;gfaeiib) All strengths 84 tablets per 30 days
(Sai[éfcgtzls(lmalfa) 184?%1912 ?/iZII i’ 24 vials per 30 days
(S;;?;Zis(lmalfa) 80 mg vial 48 vials per 30 days
(St;rsiz)nstt@erone) 30 mg 2 buccal systems per day
Stribildm

(elvitegravir + cobicistat +
emtricitabine
+tenofovir disoproxil fumarate)

All strengths

1 tablet per day

Striverdie Respimate (olodaterol)

All strengths

1 inhaler per 30 days

Suboxoneefilm + tablet
(buprenorphine + naloxone)

All strengths

3 films / tablets per day

Subutexe
(buprenorphine)

All strengths

3 tablets per day

Subsyse
(fentanyl)

All strengths

4 sprays per day




Medication

Strength

Limits

Sumavele DoseProe
(sumatriptan)

All strengths

6 units per 30 days

Suprenzam
(phentermine HCI)

All strengths

1 tablet per day

Sutente
(sunitinib)

All strengths

Limited to 15 day supply per fill

Sylatronm
(peginterferon alfa-2b)

All strengths

4 vials per 30 days

Symbicorte
(budesonide + formoterol)

All strengths

1 inhaler per 30 days

Synjardye
(empagliflozin + metformin HCI)

All strengths

2 tablets per day

Synjardye XR
(empagliflozin + metformin
extended release)

5mg / 1000mg
12.5 mg / 1000 mg

2 tablets per day

Synjardye XR
(empagliflozin + metformin
extended release)

10 mg / 1000 mg
25 mg/ 1000 mg

1 tablet per day

(Stzgrrllt?nee(@) All strengths 8 capsules per day
;I;ja;;) r;:]:;i b) All strengths 4 capsules per day
Tagrissom

(osimertinib)

All strengths

1 tablet per day

Taltze 3 pack (ixekizumab)

All strengths

1 pack per year

Taltze 2 pack (ixekizumab)

All strengths

2 packs per year

Taltze single pack (ixekizumab)

All strengths

1 pack per 30 days

Tamiflue

(oseltamivir) 30 mg 40 capsules per 6 months
Tamiflue
(oseltamivir) 45 mg, 75 mg 20 capsules per 6 months
Tamiflue suspension 60 ml bottle 6 bottles (360 ml)

6 mg / ml

(oseltamivir)

per 6 months

tamoxifen citrate

All strengths

2 tablets per day

I;Eijﬁt:gz) All strengths 4 syringes per 30 days
;ﬁ:gﬁr\:ii(;) All strengths Limited to 15 day supply per fill

Targinig™ ER
(oxycodone + naloxone)

All strengths

2 tablets per day

Tecfideram
(dimethyl fumarate delayed-
release)

All strengths

2 tablets per day




Medication

Strength

Limits

Tecfideram
(dimethyl fumarate delayed-

Starter pack

1 pack per year

release)

Techniviem

(ombitasvir + paritaprevir + All strengths 56 tablets per 30 days

ritonavir)

Tekamlom™

(aliskiren + amlodipine) All strengths 1 tablet per day

Testime 2 cartons (60 tubes)
0,

(testosterone) 10 (B0 ) per 30 days

Z;L\:j%rrzg?r;;cin) All strengths 3 capsules per day

Tobie

(tobramycin)

300 mg / 5 ml ampule

56 ampules per 56 rolling days

Tobie Podhalerm
(tobramycin)

28 mg / capsule

224 capsules per 56 rolling days

Today Contraceptive Spongee
(nonoxynol-9)

All strengths

6 units per 30 days

Tolakm

40 gm (1 tube)

. 4%
(fluorouracil) per 30 days
Topiramate ER 200 mg 2 capsules per day
Topiramate ER 25 mg, 50 mg,

100 mg, 150 mg

1 capsule per day

Toradole
(ketorolac)

10 mg

20 tablets per Rx

Toviaze
(fesoterodine)

All strengths

1 tablet per day

Tracleere
(bosentan)

All strengths

2 tablets per day

Tradjentae
(linagliptin)

All strengths

1 tablet per day

Treximete
(sumatriptan + naproxen sod)

85 mg /500 mg

9 tablets per Rx

Tribenzore
(olmesartan + amlodipine +
hydrochlorothiazide)

All strengths

1 tablet per day

Trintellixe
(vortioxetine)

All strengths

1 tablet per day

Triumege
(abacavir + dolutegravir +
lamivudine)

All strengths

1 tablet per day

Trokendi XRm
(topiramate XR)

All strengths

2 tablets per day




Medication

Strength

Limits

(Tprchjalca;nCa?iT;e) All strengths 1 tablet per day
Trulicitym :
(Jﬁlézllaide) All strengths 4 syringes per 30 days

Tudorza™ Pressairm™
(aclidinium bromide)

All strengths

1 inhaler per 30 days

TussiCapse
(hydrocodone polistirex +
chlorpheniramine polistirex)

All strengths

14 capsules per Rx

Tuzistra™ XR

(codeine polistirex +
chlorpheniramine polistirex
extended-release)

All strengths

240 ml per Rx

Tybost

(gob?;s(?at) All strengths 1 tablet per day
T

(t)r/c;/;so(;finil) All strengths 4 ampules per day
Ucerism

(budesonide extended release)

All strengths

1 tablet per day

gﬁﬁiistat) All strengths 1 tablet per day
éif;i\i/;;ig) All strengths 2 tablets per day

Uptravie Starter Pack (selexipag)

All strengths

1 pack per 365 days

Utibron™ Neohalere
(indacaterol + glycopyrrolate)

All strengths

2 inhalations per day

Varubim
(rolapitant)

All strengths

8 tablets per 30 days

Vascepae
(icosapent ethyl)

All strengths

4 capsules per day

VCFe contraceptive film
(nonoxynol-9)

All strengths

6 units per day

VCFe contraceptive foam
(nonoxynol-9)

12.5%

1 box (17 gm) per 30 days

Vecamyle
(mecamylamine HCI)

All strengths

10 tablets per day

Veltassa™
(patiromer)

8.4 gm

2 packets per day

Veltassam
(patiromer)

16.8 gm, 25.2 gm

1 packet per day

Vemlidye
(tenofovir alafenamide)

All strengths

1 tablet per day




Medication Strength Limits
Venclexta™
(venetoclax) 100 mg 4 tablets per day
™
Venclexta™ wallets (venetoclax) 10 mg, 50 mg PO
™ i
tomotosiy % 10 mg, 50 mg 28 unit packs per 30 days

(venetoclax)

Venclexta™ starter pack
(venetoclax)

10 mg — 50 mg — 100 mg

1 pack per year

Ventavise
(iloprost)

All strengths

9 ampules per day

Veramyste
(fluticasone)

27.5 mcg / spray

1 bottle (10 gm) per 30 days

Vesicaree
(solifenacin)

All Strengths

1 tablet per day

Viagrae
(sildenafil)

All strengths

12 tablets per 30 days

Viberzjm
(eluxadoline)

All strengths

2 tablets per day

Victozae injection
(liraglutide)

All strengths

3 pens (9 ml) per 30 days

Victrelise
(boceprevir)

All strengths

12 tablets per day

Viekira Pakm™
(ombitasvir + paritaprevir +
ritonavir + dasabuvir)

All strengths

1 pack per 30 days

Viibryde
(vilazodone)

All strengths

1 tablet per day

Viibryde
(vilazodone)

Titration pack

1 pack per year

Vimovoe
(naproxen + esomeprazole
magnesium)

All strengths

2 tablets per day

Vitektae
(elvitegravir)

All strengths

1 tablet per day

Vistogarde
(uridine triacetate)

All strengths

20 packets per fill

Vituze
(chlorpheniramine maleate +
hydrocodone bitartrate)

4mg/5mg/5ml

240 ml per Rx

Vivellee

(estradiol) All strengths 8 systems per 30 days
Vivelle-Dote

(estradiol) All strengths 8 systems per 30 days
Vivliodexm

(meloxicam)

All strengths

1 capsule per day




Medication

Strength

Limits

Vogelxom
(testosterone)

All strengths

2 packets per day

Voltarene gel (diclofenac)

All strengths

10 tubes per 30 days

Votriente
(pazopanib)

All strengths

Limited to 15 day supply per fill

Vraylarm
(cariprazine)

All strengths

1 capsule per day

Vraylar~ dose pack (cariprazine)

1.5mg-3mg 4 packs per 30 days
Vytorine
(eyzetimibe + simvastatin) All strengths 1 tablet per day
Vyvansee

(lisdexamfetamine dimesylate)

All strengths

1 capsule / chew tablet per day

z(cf:ilgc())tir:ﬁb) All strengths 2 capsules per day
gﬂ/raerl(t)iiban) 10 mg, 20 mg 1 tablet per day
éiﬁéiibam Starter pack 1 pack per year
Z?T\I/r;rl(t)iiban) 15 mg 2 tablets per day

Xartemis™ XR
(oxycodone HCI + acetaminophen
extended-release)

All strengths

4 tablets per day

Xeljanze
(tof{acitinib) 5 mg 2 tablets per day
oantnib o 11 mg 1 tablet per day

(tofacitinib extended release)

Xenazinee
(tetrabenazine)

All strengths

2 tablets per day

Xifaxane
(rifaximin)

550 mg

84 tablets per 30 days

Xigduo™ XR
(dapagliflozin + metformin HCI)

5/500 mg, 10/500 mg,

1 tablet per day

10/1000 mg
Xigduo™ XR
(dapagliflozin + metformin HCI) 5/1000 mg 2 tablets per day
Xiidram ‘
(lifitegrast) 5% 2 vials per day
Xolegele

(ketoconazole)

All strengths

1 tube (45 g) per 30 days




Medication

Strength

Limits

Xopenexe HFA
(levalbuterol)

45 mcg / puff

2 inhalers per 30 days

Xtandie
(enzalutamide)

All strengths

4 capsules per day

Xultophye
(insulin degludec + liraglutide)

All strengths

5 pens per month

Xuridenm
(uridine triacetate)

All strengths

4 packets per day

Xyreme

3 bottles (540 ml)

(sodium oxybate) SO il per 30 days
Xyzale oral solution (levocetirizine) 2.5mg /5 ml 296 ml per 30 days
Xyzale tablet (levocetirizine) 5mg 1 tablet per day
zavescar 100 mg 3 capsules per day

(miglustat)

Zegeride capsule
(omeprazole-sodium bicarbonate)

All strengths

1 capsule per day

Zegeride packets
(omeprazole-sodium bicarbonate)

All Strengths

1 packet per day

Zelborafe
(vemurafenib)

All strengths

8 tablets per day

Zembrace™ SymTouch™
(sumatriptan succinate)

All strengths

4 injections per 30 days

Zetiae

(ezetimibe) 10 mg 1 tablet per day
Zepatier™

(elbasvir + grazoprevir) S0mg /100mg 1 tablet per day
(Zc?é?ensgi?de) All strengths 1 canister per 30 days
Zinbrytam

(daclizumab) All strengths 1 ml per month
(Z(;irz:;g:\ac) All strengths 4 capsules per day
Zocore

(simvastatin)

All strengths

1 tablet per day

Zohydro ERe
(hydrocodone bitartrate)

All strengths

2 tablets per day

Zoladexe ‘
(goserelin acetate) All strengths 1 syringe per Rx
Zomig ZMT

(Z(Z)rlnn:ig'][riptancg) All strengths 12 tablets per Rx
Zomige

(zolmitriptan)

All strengths

12 tablets per Rx




Medication

Strength

Limits

Zomige nasal spray (zolmitriptan)

All strengths

6 units per Rx

CZeT—
(v%?:géyar) All strengths 1 tablet per day
(Zd(?(r:;:)(;éi);g) All strengths 3 capsules per day
Zubsolve

(buprenorphine + naloxone) All strengths 3 tablets per day
5251?23)@ All strengths 1 tablet per day
Zutriproe

(pseudoephed + hydrocod) All strengths 240 ml per Rx
Zybanm

(bupropion extended release) 150 mg 2 tablets per day
E,Ynci;irﬁod) 3.75% 1 sachet per day

Zyclarae cream pump (imiquimod)

All strengths

1 bottle (8 gm) per 30 days

gﬁggﬂgg) All strengths 2 tablets per day
(Zz)i/relﬁtgr? ixtended release) ST 4 tablets per day
(Zz>i/|fe|3f[®on) 600 mg 4 tablets per day
(Zc):aliie':i(:]ii?);m All strengths 5 capsules per day
oiarne O o
(Zg;ii?aetfrone) 500 mg 120 tablets per 30 days (Limited

to 15 day supply per fill)




